


NATSURV 17 
Water and Wastewater Management in the Iron and Steel Industry  

(Edition 1) 
 
 
 
 
 
 
 
 

Marlene van der Merwe-Botha, Bertie Steytler, Peter Wille  
 
 
 
 
 

Report to the  
Water Research Commission 

 
by 

 
Water Group Holdings (Pty) Ltd 

Prodromos Technologies (Pty) Ltd 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

WRC Report No. TT 705/16 
January 2017 

  



 
   

ii 
 

Obtainable from 
 
Water Research Commission 
Private Bag X03 
Gezina 0031 
South Africa 
 
orders@wrc.org.za or download from www.wrc.org.za  
 
 
The publication of this report emanates from a directed project entitled Natsurv 17: Water and 
Wastewater Management in the Iron and Steel Industry (edition 1) (WRC Project No. K5/2422) 
[...]
liquid steel vacuum treated.  This water is nearly fully recycled.  It should be mentioned that not all of 
the liquid steel should be vacuum treated(38). 

Water is used for rapid quenching.  From one plant it is reported that 25 m3/h is used to quench 
approximately 870 000 m3/h.  No wastewater occurs since the used water is mostly evaporated and leaves 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

32 
 

the process with the exhaust airflow.  A minor part leaves the process with the residual moisture of the 
dust(38). 

The main raw material of EAF, the different kinds of scrap are often stored on unpaved scrapyards.  
Drainage water can be contaminated, especially in the case of scrap which contains oil/emulsions like 
turnings.  Drainage water is usually at least treated in an oil separator prior to being discharged(38). 

Table 11: Composition of wastewater from direct cooling after wastewater treatment(38) 

Parameter Units 
Continuous casting after 

sand filtration (1) 

Hot rolling mill after sand 

filtration (1) 
Flow m3/h 421 802 
Temperature °C 39 30 
Suspended solids mg/  30.8 4.8 
TOC mg/  1.33 1.85 
AOX mg/  <0.01 <0.01 
Fe mg/  0.053 <0.1 
Zinc mg/  <0.05 <0.05 
Ni mg/  <0.02 <0.02 
Copper mg/  <0.02 <0.02 
Mineral oil hydrocarbons 
(mg/ ) 

mg/  <0.1 <0.1 

(1)  24-hour random sample. 

Source: [ 178, N.N. 2008 ]. 

 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

33 
 

3. PROCESS OVERVIEW AND PARTICIPATION 
The Steel Industry in South Africa consists of a number of works, each operating in a specific sector of the 
industry.  Different feedstocks, processing techniques and product ranges can result in vastly varying ranges 
of water use and effluent production.  Thus a single generic description will not serve to cover the differences 
between the different mills. 

The large steel manufacturers in South Africa are members of the South African Iron and Steel Institute 
(SAISI).  The members and their works are listed in alphabetical order in Table 12.  Not all works were visited, 
but assessment schedules were sent to all participating works. 

Table 12: Works operated by SAISI members 

Company Location 
Level of Involvement

Region Municipality 
Survey Site Visit

ArcelorMittal Newcastle X KZN Newcastle 
Pretoria No longer steel works GAU City of Tshwane 
Saldanha Bay X WC Saldanha Bay 
Vanderbijlpark X GAU Emfuleni 
Vereeniging Not surveyed GAU Emfuleni 

Cape Gate Vanderbijlpark X GAU Emfuleni 
Columbus Stainless Middelburg X MPU Steve Tshwete 
Evraz Highveld Witbank X MPU Emalahleni 
Scaw Metals Germiston Declined to participate GAU Ekurhuleni 

 
(a) Location and level of Participation (b)  Type of Mill 

Figure 18: Profile of Companies Participating (a) Location and Level of Participation and (b) Type of Mill 

As can be seen from the graphs the bulk of the South African Iron and Steel sector is located in the Gauteng 
province, with only one mill, ArcelorMittal Saldanha Bay being located at a sea port.  One site that used to 
be a steel mills, namely ArcelorMittal Pretoria no longer operated the Iron and Steel Mill sections and only 
processes steel to final products and therefore their data was not included in the study. 

The respective steel works are discussed in more detail in the following sections.  Where data for mills are 
reflected in the following chapters, the mills will be numbered and listed in a different order as that used 
in Table 12 and with the combined ArcelorMittal figures also included as a separate mill number. 

A related sector, namely the metal finishing industry is covered in the NATSURV 2 report and therefore is not 
considered in this document. 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

34 
 

3.1. ArcelorMittal South Africa 
ArcelorMittal is the largest steel producer in South Africa with the following production capacity: 

• Flat Steel Products 
o Vanderbijlpark Works – 3.2 Mtpa 
o Saldanha Works – 1.25 Mtpa 

• Long Steel Products 
o Newcastle Works – 1.9 Mtpa 
o Vereeniging Works – 0.4 Mtpa 

• Coke & Chemicals 
o Coke – 597 000 tpa 
o Tar – 133 000 tpa 

3.1.1. ArcelorMittal Newcastle 
ArcelorMittal's site in Newcastle (refer Figure 19), in Northern KwaZulu-Natal, produces 1.9 Mtpa of long 
steel products for sub-Saharan Africa and exports to international markets.  The plant’s major markets are 
the mining, engineering, automotive, building, construction and agricultural industries. 

 
Figure 19: ArcelorMittal Newcastle Site 

This highly efficient and low cost operation, rated among the lowest billet cash-cost producer's in the world, 
bears testimony to the success of the intensive re-engineering programmes undertaken at ArcelorMittal.  The 
plant employs 1 850 staff. 

A process flow scheme for the mill is included in Figure 20.  The main processing steps are: 

• Coke Ovens: the ovens are designed for 2 200 t/d and current production is 945 000 t/a, 
• Sinter Making with an average production rate of 7 150 t/d, 
• Blast Furnace producing on average 5 000 t/d at a 96% availability, 
• Steel making where additives are added to the iron to produce the different grades of steel, 
• Basic Oxygen Furnace is a 2 out of 3 system producing 1.9 million t/a of steel, 
• Ladle Furnace where alloying elements are added, 
• Vacuum Degasser to produce low hydrogen and ultra-low carbon steels at about 15 000 t liquid steel 

per month, 
• Continuous Casting consists of two machines each capable of producing 175 t/h, 
• Rolling Operations, 

o Billet Mill is the primary mill and has two 150 t/h pusher furnaces for reheating the steel, 
o Medium Mill between 30 000 and 50 000 t/month of nearly 500 different products are 

produced in this mill, 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

35 
 

o Bar Mill producing final products such as angles, flat bars, squares, round bars and special 
sections and  

o Rod Mill producing rod from 5.5 to 14 mm at rolling speeds up to 100 m/s. 

 
Figure 20: ArcelorMittal Newcastle Process Flow Scheme 

A simplified water flow scheme for ArcelorMittal Newcastle is included in Figure 21.   

Water treatment at ArcelorMittal Newcastle consists of two sections, namely the clarification of abstracted 
raw water at the Main Water plant and the treatment of effluent at the new effluent treatment unit.   

An aerial photograph of the main water treatment plant is included in Figure 22.  The plant treats water from 
the Ngagane River with plans to also install a pipeline from the Buffels River.  The incoming TDS is in the 
region of 150 ppm, but excursions up to 600 ppm have been experienced.  Due to the varying flows in the 
river, linked to rainfall, the turbidity is extremely variable, usually between 30-40 NTU, but excursions to > 
1 000 NTU have been measured.  The industrial water is treated by clarification only. 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

36 
 

 
Figure 21: ArcelorMittal Newcastle Simplified Water Flow Scheme 

A portion of the clarified water is upgraded to drinking water by two trains of clarification, multimedia 
filtration and granular activated carbon filters.  Primary chlorination is done in the feed to the drinking water 
plant and secondary chlorination of the drinking water prior to distribution. 

 
Figure 22: ArcelorMittal Newcastle Main Water Plant 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

37 
 

The effluent generated on site was irrigated, but all effluent is now treated in a new effluent treatment plant 
(refer Figure 23) with the objective to treat and re-use all process effluent ensuring its quality is according to 
specification.  A secondary benefit of installing the facility is a reduction of fresh water abstraction by 40 %. 

 
Figure 23: ArcelorMittal Newcastle New Effluent Treatment Plant 

The effluent treatment consists of two sections, a biological treatment unit, with separate nitrification and 
de-nitrification stages, purifying coke oven effluent followed by a reverse osmosis (RO) unit for removing 
salts from saline effluent.  All effluent streams are combined upstream of the unit and treated in both 
processes.  The brine from the RO plant will be dewatered by the existing recently installed 
evaporator/crystallizer plant which has sufficient capacity.  The project also included the construction of a 
buffer dam to buffer the system during upset plant conditions. 

The biological treatment plant consists of the following treatment steps: 

• Dissolved Air Flotation  
• Equalisation  
• Pre-clarification 
• De-nitrification  
• COD removal  
• Degassing 1  
• Intermediate clarification  
• Nitrification  
• Degassing 2  
• Flocculation  
• Final Clarification  
• Sludge handling, dewatering and treatment system 

After the biological plant, pre-treatment for the salt removal section is done by the precipitation of 
manganese, calcium, fluoride and silica.  Additional filter systems are included to improve the reliability by 
protecting the Ultrafiltration (UF) and RO membranes by sand filters and cartridge filters.  Cross-flow 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

38 
 

configuration UF membranes are used for significantly improved cleaning and reduced risk of blockage.  The 
RO plant consists of two stage reverse osmosis design to reduce the salt load on the membranes.  Standby 
RO trains are included to allow cleaning during operation. 

3.1.2. ArcelorMittal Pretoria 
The ArcelorMittal South Africa site in Pretoria was an integrated steel works that started production in the 
early 1930’s and ceased production in 1997.  The main objectives of Pretoria Works are to manage the 
Environmental legacy of the site and to provide services and infrastructure for other business units and 
lessee's. 

3.1.3. ArcelorMittal Saldanha 
ArcelorMittal's site in Saldanha Bay (refer Figure 24), in the Western Cape, is an integrated Iron and Steel Mill 
and produces 1 250 000 tonnes of steel products per year.  It is located at the deep sea port of Saldanha Bay 
and focusses mostly on the export market. 

 
Figure 24: ArcelorMittal Saldanha Works 

The plant is the most recently built steel works in South Africa and therefore utilises more modern 
technologies to produce ultra-thin hot rolled coil.  It is the only steel mill in the world to have combined the 
Corex/Midrex process (refer Figure 25) in a continuous chain, replacing the need for coke ovens and blast 
furnaces, thus making it a leader in emission control and environmental management.  The mill was 
specifically designed to produce ‘clean steel’ with virtually no impurities such as tin and copper. 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

39 
 

 
Figure 25: ArcelorMittal Saldanha Process Flow Diagram 

The iron production takes place in a combined Corex/Midrex process with heated Corex gas being used as 
energy source for the Midrex process.  Oxygen for the Corex unit is generated at an Air Separation Unit (ASU) 
on-site.  Both the liquid iron from Corex and the direct reduction iron from Midrex are fed to the Conarc 
furnaces at the steel section of the plant where they are mixed. 

The steel section consists of two steel electric arc furnaces but with facilities to also inject oxygen.  This is 
followed by a ladle furnace and then a caster to pour the steel in slabs.  The next processing step is the Roller 
Hearth Furnace which is approx. 100 m long and uses Midrex gas together with LPG as heat source.  The 
hearth furnace serves as a holding space to equalise production differences between the caster and the hot 
strip mill, thus enabling continuous operation of upstream processing even when product grades need to be 
changed.  If there is no liquid iron entering the steel section, it can also accept scrap metal as feed.  Off-gases 
are extracted by fans and cleaned in bag filters prior to release.  The continuous operation process results in 
more energy efficient operation. 

Since the facility was developed in an arid region and in close proximity to a National Park, with average 
precipitation of 270 mm and evaporation of 2000 mm per annum, it was designed to be a zero effluent 
discharge facility from the beginning.  Sewage is the only exception and that is discharged to the municipal 
wastewater works.  All other process effluent, as well as storm water run-off is treated on site and re-used. 

There are no fresh water sources in Saldanha Bay area and water is sourced from the Berg River approx. 
100 km away. 

The water management flow scheme for the facility is indicated in Figure 26.  The main process use of water 
is for cooling purposes.  Thus the bulk of effluent is cooling tower blowdown from the cooling towers that 
are typically operating at 4-5 cycles of concentration.  All effluent streams from the ASU as well as different 
sections of the iron and steel plant are routed to a central water treatment plant. 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

40 
 

 
Figure 26: ArcelorMittal Saldanha Bay Water Management Flow Scheme 

The water treatment plant flow diagram is included in Figure 27.   

 
Figure 27: ArcelorMittal Saldanha Bay Water Treatment Plant Flow Diagram 

Due to the Saldanha Bay location imported water quality can deteriorate significantly due to run-off from the 
Malmesbury shale formation in the Swartland which tend to be saline, especially with regard to chloride 
concentration of up to 300 ppm.  Thus an RO plant has been installed to purify approx. a third of the incoming 
municipal water prior to use in the plant and then blending it with the balance of the incoming water to 



 NATSURV 17: Water and Wastewater Management in the Iron and Steel Industry (Ed. 1) 
   

41 
 

ensure a chloride concentration of < 100 ppm.  Efforts are also made by the municipality to provide lower 
chloride concentration water. 

The effluent treatment section of the water treatment plant processes the effluent of which approx. 65% is 
returned to the production facility for re-use.  Primary treatment of water takes place at source such as at 
the iron making, caster and mills sections.  Blowdown from the various cooling and other water systems is 
collected in a central collection tank for equalization prior to the water treatment plant.  Blowdown is 
controlled based on chloride and total dissolved solids in the water.  Water from the blowdown tank is 
pumped to the mixing tank upstream of the DAF tanks to assist in the homogenous mixing of the coagulant 
in the water before it enters the DAF tanks.  The water then enters the DAF system where oils from the steel 
making process as well as suspended solids are removed from the water.  Sludge and flotate from the DAF is 
sent to the sludge treatment unit. 

The water from the DAF then flows to a cold lime softening unit where lime and caustic soda is dosed to 
increase the pH of the inlet water from 7.5 to approx. 10.5 to aid in carbonate and bicarbonate hardness 
removal associated with calcium and magnesium.  Soda Ash is added for reduction of non-carbonate 
hardness.  Flocculant is dosed to aid in the precipitation/settling process.  The clarifier contains lamella plates 
enhance clarification.  The sludge is partially recirculated and used as a seed material for flocculation.  The 
excess sludge is sent to the sludge treatment unit.  Clarified water is collected on side channels and overflows 
to a final compartment.  Sulphuric acid addition is done to lower the pH to prevent scaling and lump 
formation in sand filters.  pH range after correction is 8.0 to 8.3. 

The clarified water pumped to dual media filters to remove residual solids and COD.  Filtered softened water 